
  

Preparing Hauled-Waste 
Acceptance Plans 

 
October 2015 

 
 

 

 
 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



 

State of Oregon Department of Environmental Quality  ii 

 

 

 

 

 

 

 

 

 

 

This report prepared by: 

 

Oregon Department of Environmental Quality 

811 SW Sixth Avenue 

Portland, OR 97204 

1-800-452-4011 

www.oregon.gov/deq 

 

Contact: 

Jonathan Gasik, MS, PE 

541-776-6246 

 

And by: 

 

Oregon Association of Clean Water Agencies 

107 SE Washington St., Suite 242 

 Portland, OR 97214 

 

Contact: 

Janet Gillaspie 

   503-236-6722 

 

 

 

 

This report was prepared as a cooperative effort by DEQ and the Oregon ACWA Pretreatment 

[...]
source separating and anaerobically digesting the waste using existing digester capacity at a 
wastewater treatment plant. The methane produced by the digesters can fuel a cogeneration 
facility. The U.S. Environmental Protection Agency (EPA) supports codigestion of food 
wastes using available digester capacity, and maximizing the energy recovery from waste 
food streams. The benefits of codigestion include increased biogas production, energy 
production, collection of tipping fees from waste haulers, and reduction in greenhouse gas 
emissions from landfills. 

Food wastes vary greatly in their potential to produce methane when codigested with 
municipal wastewater sludge. Food wastes high in fats and oils, such as wastes from 
vegetable oil manufacturing and processing of foods with high oil concentrations such as 
salad dressings or mayonnaise, produce large volumes of methane when codigested with 
municipal wastewater sludge. Other food wastes, such as vegetable wastes, fruit wastes, 
and dairy whey are likely to produce smaller volumes of methane. 



FINAL FEASIBILITY STUDY OF DIGESTER GREASE/FOOD WASTE INJECTION SYSTEM 

2-8 FINAL_FOG_REPORT_FOR_GRESHAM_DEC_11_2009.DOC 

Food wastes vary in consistency and suitability for feeding to municipal WWTP anaerobic 
digesters. Depending on its physical characteristics, food waste may need to be processed 
by screening, grinding, emulsifying, blending with more liquid wastes, or dewatering, to 
prevent clogging of digester piping, pumps, and mixing equipment. Some wastewater 
treatment plants have had good success with source separation to remove metal, paper, and 
plastic items from food wastes before they are transported to the WWTP. If the food waste 
must be processed at the wastewater treatment plant, the processing adds a great deal of 
complexity. It would be better to limit food waste to pretreated liquids having near neutral 
pH. Liquid food wastes could be received, stored, and metered to the digesters similar to the 
methods used to feed FOG. 

The quantity of residual biosolids produced after anaerobic digestion of food wastes also 
varies. For example, vegetable and fruit wastes tend to have more nondigestible inert solids, 
and wastes from vegetable oil producers and salad dressing manufacturers tend to have 
lower concentrations of inert material. 

CH2M HILL has investigated the availability of sources of food waste in the Portland Metro 
area. The potential sources of food wastes other than FOG include: 

• Food processing waste, such as that from Boyd Coffee and Townsend Farms 
• Dairy waste 
• Waste food from food distribution centers 
• Institutional food waste 

2.6.1 Food Processing Waste 
CH2M HILL contacted Boyd Coffee and Townsend Farms to obtain information about the 
quantities of waste generated by the two firms. 

Boyd Coffee operates a food processing facility immediately south of the Gresham WWTP. 
The wastes from the facility include citric acid, cocoa, sugars, milk solids, beef fat, and 
chicken fat. These wastes combine to form two waste streams, one from the citric acid, and 
another from the food production and cleaning wastes. Boyd Coffee staff indicated that the 
majority of the food production and cleaning waste is sugar. The waste stream containing 
citric acid is neutralized. Wastewater from the facility is stored in two 1,500 gallon tanks, 
one for each waste stream after passing through a coarse screen. The screened wastewater is 
tested for biochemical oxygen demand (BOD), total suspended solids (TSS), pH, metals, 
organics, and toxic chemicals before being discharged to a City of Gresham sanitary sewer. 
In 2008, daily wastewater discharge averaged 2,100 to 2,200 gallons containing 
approximately 47 pounds of suspended solids (2,600 to 2,700 mg/L) after screening. Boyd 
Coffee was unable to provide an estimate of the quantity of screenings discharged each day. 
Additional testing would be needed to assess methane production from the screenings. 

Townsend Farms is a seasonal producer of food products. The wastewater discharge from 
the facility varied from a low of approximately 134 gallons per day to a high of 1.8 million 
gallons per day (mgd) in 2008. During the peak month, Townsend Farms discharged 13,500 
pounds (lb) of BOD and 2,447 lb of suspended solids to the Gresham WWTP. The 
wastewater passes through a rotary screen with 0.02 inch openings. During the peak season, 
the facility produces approximately 3,000 lb/day of screenings that are removed and 



 FINAL FEASIBILITY STUDY OF DIGESTER GREASE/FOOD WASTE INJECTION SYSTEM 

FINAL_FOG_REPORT_FOR_GRESHAM_DEC_11_2009.DOC 2-9 

disposed offsite by River City. The screenings are primarily fruit wastes. Additional testing 
would be needed to assess methane production from the screenings. 

Methane production from codigesting food processing wastes depends on the waste being 
digested. Wastes from vegetable oil manufacturing plants and salad dressing manufacturing 
plants could generate as much methane per pound of solids as FOG. Food processing 
wastes containing mostly fruit peelings and pulp could be expected to generate about 25 
percent to 50 percent of the methane generated by the same weight of FOG solids, and 
would also increase biosolids production. The impact on digested biosolids would need to 
be verified from actual operations. 

2.6.2 Dairy Waste 
Several dairies in the Portland area produce 2,500 to 3,000 gallons of waste sludge each day 
from the production of milk, cheese, and other dairy products. The waste is currently 
trucked for disposal in lagoons or landfills. Staff members at the dairies report that the 
sludge is high in milk fat, but the solids concentrations and fat content are unknown. The 
dairies have indicated that they would haul their wastes to a wastewater treatment plant for 
disposal if the disposal costs were lower than existing disposal options. There are several 
large dairies in the Portland area, including the Safeway Supply Operations Milk Facility in 
Clackamas, the Kroger Swan Island Dairy in Portland, the Alpenrose Dairy in Portland, 
Sunshine Dairy Products in Portland, and Yo Cream in Portland. 

Dairy wastes vary in their fat content. For example, dairy waste might consist of whey from 
cheese manufacturing or wastes higher in fat produced by ice cream production or disposal 
of off-specification product. Whey contains proteins and lactose, but very little fat. The 
solids content of whey is about 6.5 percent. About 70 percent of the solids consist of lactose, 
10 percent proteins, 11 percent minerals, 4 percent non-proteinaceous nitrogen compounds, 
3 percent lactic acid, and 2 percent fats. In addition, whey is acidic with a pH of 4.5 to 6.6, 
and alkalinity may need to be added to raise pH and increase gas production. Dewatering 
whey may improve gas production. Dairy waste with higher fat concentrations is likely to 
produce more methane per pound of solids. 

Since the fat and solids content of dairy waste is likely to vary substantially from dairy to 
dairy, sampling would be needed to determine the solids concentration and fat content of 
waste from a particular plant. 

2.6.3 Waste Foods from Distribution Centers 
Several grocery store distribution centers consolidate produce waste from their stores. 
Produce waste can be expected to produce about one-quarter to one-third of the methane 
per pound of solids that codigestion of FOG would produce. Produce waste is 100 percent 
solids, however. Produce waste would need to be processed to remove metal, plastic, and 
wood and would need to be ground and screened to reduce the material to a size that could 
be fed to Gresham’s digesters. It would also need to be blended with other liquid wastes or 
water to facilitate feeding into the digesters. The codigestion of produce in Gresham’s 
digesters is likely to increase biosolids production. 



FINAL FEASIBILITY STUDY OF DIGESTER GREASE/FOOD WASTE INJECTION SYSTEM 

2-10 FINAL_FOG_REPORT_FOR_GRESHAM_DEC_11_2009.DOC 

2.6.4 Institutional Food Waste 
Several utilities successfully codigest food waste from institutional food service operations 
such as college cafeterias. The waste may be contain plastic, paper, wood, and metal, which 
need to be removed from the waste stream before grinding the food waste and feeding it to 
the digesters. Food waste may also contain paper and cardboard. These materials can be 
removed by source separation or by screening and other separation processes installed as 
part of a food waste receiving station. The amount of methane produced by codigestion of 
institutional food waste and reported in literature waste varies from 50 percent to 100 
percent of that produced by digesting a similar weight of FOG solids. 

 

 

 



 

FINAL_FOG_REPORT_FOR_GRESHAM_DEC_11_2009.DOC 3-1 

SECTION 3 

Existing Gresham WWTP Facilities 

FOG and food waste could be codigested using existing available capacity in anaerobic 
digesters and biosolids processing equipment at the Gresham WWTP. Addition of FOG and 
food wastes to the digesters may require the installation of mixing equipment in the 
secondary digester. Additional biosolids processing equipment is not likely to be needed, 
although existing equipment may need to be operated for longer periods each day, 
depending on the type and quantity of waste added to the digesters.  

The codigestion of FOG is not likely to increase the production of residual solids from the 
digesters. The codigestion of food wastes may increase the production of residual solids 
from the digesters. 

The WWTP employs a suspended media activated sludge process treating domestic, 
commercial, and industrial wastewater from incorporated areas of Gresham, Wood Village, 
and Fairview. Figure 3-1 is a diagram illustrating the process arrangement at the Gresham 
WWTP. Figure 3-2 shows the location of major unit processes at the WWTP. 

Programs eliminating FOG discharges to the wastewater system often reduce the volume of 
scum collected in primary and secondary clarifiers. By separating FOG from wastewater at 
its source and injecting it directly into the digesters, wastewater treatment plant operations 
may be streamlined. 



FINAL FEASIBILITY STUDY OF DIGESTER GREASE/FOOD WASTE INJECTION SYSTEM 

3-2 FINAL_FOG_REPORT_FOR_GRESHAM_DEC_11_2009.DOC 

 
FIGURE 3-1 
Gresham WWTP Flow Schematic Diagram 



 FINAL FEASIBILITY STUDY OF DIGESTER GREASE/FOOD WASTE INJECTION SYSTEM 

FINAL_FOG_REPORT_FOR_GRESHAM_DEC_11_2009.DOC 3-3 

 
FIGURE 3-2 
Gresham WWTP Site Layout 



FINAL FEASIBILITY STUDY OF DIGESTER GREASE/FOOD WASTE INJECTION SYSTEM 

3-4 FINAL_FOG_REPORT_FOR_GRESHAM_DEC_11_2009.DOC 

The WWTP is divided into upper and lower liquids process streams. Solids from the upper 
and lower plants are processed together. The major components of the existing treatment  
facilities include screening, grit removal, primary clarification, secondary aeration tanks, 
secondary clarification, disinfection using sodium hypochlorite, dechlorination, sludge 
thickening using gravity belt thickeners, anaerobic digestion, dewatering of digested sludge 
using belt filter presses, biosolids storage, and biosolids reuse by local land application. 

Based on an analysis of unit processes at the plant performed by CH2M HILL for the 2004 
Master Plan Update, the capacity of existing facilities at the Gresham WWTP is 23.7 mgd 
(maximum wet weather month), with the limiting unit processes at the plant being aeration 
basins and secondary clarification. The plant is permitted as a 20 mgd facility. The plant 
currently operates at approximately two-thirds of its capacity. For example, for the period 
from 2004 through 2008, the annual average influent flow rate ranged from 11.6 mgd in 2008 
to 12.9 mgd in 2005, the average dry weather flow varied from 10.1 mgd to 12.9 mgd in 
2005, and the wet weather average month varied from 13.0 mgd in 2004 to 15.4 mgd in 2006.  

Solids from the treatment system are digested in primary and secondary anaerobic 
digesters. Table 3-1 summarizes operational data for the digesters. Primary sludge is 
pumped from the bottom of the primary clarifiers to the primary digester at solids 
concentration of approximately 5 percent to 7 percent and a volatile solids concentration of 
80 percent to 87 percent. Activated sludge from the aeration basins, is routed to the 
secondary clarifiers for settling of the sludge. Waste activated sludge from the secondary 
clarifiers is pumped to gravity belt thickeners for dewatering and then pumped to the 
primary digester at 5 percent to 7 percent solids. Approximately 80 percent to 85 percent of 
the solids are volatile solids. The remainder of the activated sludge is returned directly to 
the aeration basins as return activated sludge. Primary sludge and thickened waste 
activated sludge are mixed in the primary digester where stabilization, volatile solids 
reduction, and methane production occurs. Hydraulic detention is currently 35 to 55 days, 
depending on the WWTP influent flow rate and waste activated sludge production. 
Temperatures in the primary digester range from 93 to 96 degrees Fahrenheit (˚F). Current 
volatile solids reduction is 55 percent to 65 percent. The digesters are currently operated in 
series with the primary digester overflowing to the secondary digester. The primary 
digester operates at a constant level.  

The secondary digester is normally used as a sludge holding tank to store sludge until it is 
sent to belt filter presses for dewatering and beneficial reuse. As a result, the operating level 
in the secondary digester varies. Only the primary digester is currently heated and mixed. 

The digesters were designed to operate at a hydraulic retention time of 20 days and a 
volatile solids loading of 0.15 pound of volatile solids per cubic foot per day. Plant records 
show that the existing digesters processed approximately 42,000 gallons of biosolids each 
day with a solids concentration of 5 to 7 percent from April 2008 through May 2009. Based 
on the capacity of primary digester, hydraulic loading averaged 84 percent of design 
capacity and volatile solids loading averaged 98 percent of capacity. During this 12 month 
period, the volatile solids loading varied from a low of 71 percent to a maximum of 119 
percent of the design capacity of the primary digester.  

 

 



 FINAL FEASIBILITY STUDY OF DIGESTER GREASE/FOOD WASTE INJECTION SYSTEM 

FINAL_FOG_REPORT_FOR_GRESHAM_DEC_11_2009.DOC 3-5 

TABLE 3-1 
Gresham WWTP Anaerobic Digester Information 

Item Value 

Primary Digester—Mesophilic, fixed cover, fixed depth, overflow to secondary digester, completely mixed (gas 
mixing) 

Dimensions 80 ft diameter, 27 ft SWD operating depth 

Primary digester operating volume 1,000,000 gallons 

Operating temperature (monthly average May 2008 to April 2009) 90.7˚F to 98.0˚F 

Capacity of primary digester at 0.15 lb VSS/ft3/day 20,053 lb VSS/day 

Capacity of primary digester at detention times of 20 and 15 days 50,000 to 66,667 gallons/day 

Secondary Digester—Floating cover; generally unheated but insulated roof; generally not mixed but mixing 
equipment is in place; used for storage, settling, and decanting supernatant 

Secondary digester operating SWD 14 to 26 ft, average 20 to 25 ft 

Secondary digester operating volume 977,600 gallons 

Operating temperature (monthly averages May 2008 to April 2009) 87.8˚F to 94.4˚F 

Capacity of secondary digester at 0.15 lb VSS/ft3/day 19,600 lb VSS/day 

Capacity of secondary digester at detention time of 20 to 15 days 48,880 to 65,173 gallons/day 

Performance at Existing Loads  

Volatile solids removal (annual average) 60% average; 57.3% minimum; 64.7% 
maximum 

Gas production per lb VSS removed 12 to 15 SCF/lb VSS removed 

Solids concentration leaving digesters 2% average; 1.8% minimum; 2.6% 
maximum 

Sum of capacities of digesters at 0.15 lb VSS/ft3/day 39,658 lb VSS/day 

Sum of capacities of digesters at detention time of 20 to 15 days 98,800 to 131,840 gallons/day 

Current Loadings (May 2008 through April 2009)  

Average primary digester HRT (from pant records) 24 days 

Hydraulic load (calculated from reported HRT) 42,000 gallons/day 

% of available capacity utilized based on hydraulic load and 20-day 
HRT if only primary is used 

84% 

% of available capacity utilized based on hydraulic load and 20-day 
HRT if primary and secondary are used 

43% 

Actual VSS load 19,637 lb/day average; 14,269 lb/day 
minimum; 23,762 lb/day maximum 

% of available capacity based on VSS/day if only primary digester is 
used  

98% average; 71% minimum; 119% 
maximum 

% of available capacity based on VSS/day if sum of primary and 
secondary digester capacity is used 

50% average; 36% minimum; 60% 
maximum 

HRT = hydraulic retention time 
SCF = standard cubic feet 
SWD = side water depth 
VSS = volatile suspended solids 

 



FINAL FEASIBILITY STUDY OF DIGESTER GREASE/FOOD WASTE INJECTION SYSTEM 

3-6 FINAL_FOG_REPORT_FOR_GRESHAM_DEC_11_2009.DOC 

If the total capacity of the two digesters is considered, the digesters were loaded at 
approximately 43 percent of their hydraulic design capacity and approximately 60 percent 
of their volatile solids design capacity. The secondary digester would need to be heated and 
mixed to fully utilize its capacity. The City is considering installing new mixing systems in 
the digesters. These improvements will aid in more complete digestion of the existing 
biosolids feed and future FOG/food waste streams. 

The digested solids are dewatered using belt filter presses, and then stored and land 
applied. The belt filter presses are currently operated 8 hours each day. Additional biosolids 
processing equipment is not likely to be needed. The codigestion of FOG with primary 
sludge and thickened activated sludge often improves digestion and reduces the volume of 
biosolids produced by the digesters. The impact of codigesting FOG can best be assessed by 
operating a pilot program to verify the impact of FOG on biosolids production. 

Codigestion of FOG and food wastes with primary sludge and thickened waste activated 
sludge in the existing digesters at Gresham will increase the volume being fed to the 
digesters from 42,000 gallons per day to 59,000 gallons per day, an increase of 40 percent. 
With the proposed project, the digesters will continue to operate within their design 
hydraulic and volatile solids loading. Good mixing will be essential in both digesters to 
prevent the FOG from forming a scum layer on top of the liquid in the digesters. The 
quantity of biosolids produced by the digesters may increase, depending on the nature of 
the material being processed. Some studies have indicated that the codigestion of FOG may 
increase the production of digester gas with minimal increases in residual solids volumes. 

 

 

 

 

 



 

FINAL_FOG_REPORT_FOR_GRESHAM_DEC_11_2009.DOC 4-1 

SECTION 4 

Current Energy Use at the Gresham WWTP 

Energy use and production at the Gresham WWTP from May 2008 through April 2009 is 
summarized in Table 4-1. The plant used a total of 5,790,000 kilowatt-hours (kWh) of 
electrical power during that period and 2,030 therms of natural gas. The existing 
cogeneration system produced 2,776,000 kWh of power during that period, using 53,200,000 
cubic feet of digester gas. Plant staff estimates that approximately 9,000,000 cubic feet of the 
digester gas was flared during that same period. The cogeneration system produced 48 
percent of the electrical power used at the WWTP during the period. The heat recovered 
from the cogeneration system was used to heat the digesters. The WWTP purchased the 
remainder of the electrical power from Portland General Electric Company (PGE) at an 
average cost of $0.093 per kWh, which includes a voluntary wind power source fee of $0.01 
per kWh and demand charge. The energy cost component of electrical power purchases 
from PGE without wind power and demand charges is estimated to be approximately 